7469

NOTICES

DEPARTMENT OF
AGRICULTURE

Fiscal Year 2017-2018 Annual Plan for Awarding
Grants under the Pennsylvania Agricultural Fair
Act

The Department of Agriculture (Department), under
authority of section 8(a) of the Pennsylvania Agricultural
Fair Act (act) (3 P.S. § 1508(a)), announces that the
Secretary of Agriculture (Secretary), with the advice and
assistance of the Agricultural Fair Advisory Committee
(Committee) at its meeting of November 8, 2017, adopted
the Fiscal Year 2017-2018 Annual Plan (Plan) on the
awarding of grants to eligible organizations under the act.

The act authorizes the Department to make grants to
organizations conducting eligible agricultural fairs, State-
wide agricultural organizations which contribute to the
[...]
SEW Municipal Authority Bedford County Watershed(s)

Bedford County 11-C

PO Box 55

Fishertown, PA 15539-0055
PA0110361 Freedom Township Water & Freedom Township, Frankstown Branch N
SEW Sewer Authority Blair County Juniata River and UNT

131 Municipal Street to Frankstown Branch

East Freedom, PA 16637-8158 Juniata River in

Watershed(s)
11-A

PA0084191 Peters Township Municipal Peters Township, West Branch Y
SEW Authority Franklin County Conococheague Creek

5000 Steele Avenue in Watershed(s)

PO Box 19 13-C

Lemasters, PA 17231-0019
PA0033995 Berks County Bern Township, Plum Creek in Y
SEW 633 Court Street, 16th Floor Berks County Watershed(s)

Reading, PA 19601-4322 3-C
PA0266370 Tarco Roofing Materials Inc. Antrim Township, UNT to Muddy Run in Y
SW 8650 Molly Pitcher Highway Franklin County Watershed(s)

Greencastle, PA 17225-9716 13-C
PA0260738 Nitterhouse Concrete Products  Guilford Township, UNT to Conococheague Y
W Inc. Franklin County Creek in Watershed(s)

PO Box 2013 13-C

Chambersburg, PA 17201-0813
PA0022535 Millersburg Area Authority Millersburg Borough, Susquehanna River in Y
SEW 101 West Street Dauphin County Watershed(s)

Millersburg, PA 17061-1363 6-C

PENNSYLVANIA BULLETIN, VOL. 47, NO. 49, DECEMBER 9, 2017



NOTICES 7499
Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meaduville, PA 16335-3481.

NPDES No. Facility Name & County & Stream Name EPA Waived
(Type) Address Municipality (Watershed #) Y/N?
PA0263834 Lake Lucy STP Clarion County Unnamed Tributary to Yes
(Sewage) 698 Lake Lucy Road Washington Township  East Branch Hemlock

Tionesta, PA 16353-2120 Creek

(16-E)

PA0100676 Temple Grove Campground Mercer County Shenango River Yes
(Sewage) 9017 Chillicothe Road Delaware Township (20-A)

Temple Grove Business Office

Kirtland, OH 44094-9261
PA0239836 Lawrence Keppler SRSTP McKean County South Branch Willow Yes
(Sewage) 8 Deer Run Corydon Township Creek

Bradford, PA 16701-2466 (16-B)
PA0104108 Hickory View Terrace WWTP Lawrence County Hickory Run Yes
(Sewage) 861 Mount Jackson Road North Beaver Township (20-B)

New Castle, PA 16102-2415
PA0030104 Frenchcreek Township WWTP  Venango County Little Sandy Creek Yes
(Sewage) 4507 Georgetown Road Polk Borough (16-G)

Franklin, PA 16323
PA0000183 General Electric Transportion Erie County Unnamed Stream Yes
(Industrial) System Erie Lawrence Park (15-A)

2901 E Lake Road Bldg 9-201
Erie, PA 16531-0001

Township

II. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

NPDES Permit No. PA0035769, Industrial Waste, JBS Souderton Inc., P.O. Box 64395, Souderton, PA 18964-0395.
This proposed facility is located in Franconia Township, Montgomery County.

Description of Action/Activity: Approval for renewal of an NPDES permit for discharge of treated Industrial wastewater.
Southwest Regional Office: Regional Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

NPDES Permit No. PA0026417, Sewage, Penn Hills Municipal Allgheny County, 12245 Frankstown Road, Pgh,
PA 15235-3494.

This existing facility is located in Penn Hills Township, Allegheny County.
Description of Existing Action/Activity: Issuance of an NPDES Permit for an existing discharge of treated Sewage.
Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meaduville, PA 16335-3481.

NPDES Permit No. PA0265233, Sewage, SIC Code 8800, William McClintock, 4528 State Route 417, Cooperstown,
PA 16317.

This proposed facility is located in Cherrytree Township, Venango County.
Description of Proposed Action/Activity: Issuance of an NPDES Permit for a new discharge of treated Sewage.

NPDES Permit No. PA0265209, Sewage, SIC Code 8800, William E Roberts Jr, 6300 Franklin Road, Fairview, PA
16415.

This proposed facility is located in Fairview Township, Erie County.

Description of Proposed Action/Activity: Issuance of an NPDES Permit for a new discharge of treated Sewage.

III. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law

Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401, 484.250.5900.

WQM Permit No. 1592417, Renewal, West Vincent Township, 729 Saint Matthews Road, Chester Springs, PA
19425.

This proposed facility is located in West Vincent Township, Chester County.

Description of Action/Activity: Permit renewal of a WQM Part II Permit to continue to operate the St. Stephens Green
STP with seepage beds disposal system.

WQM Permit No. 1501426, Sewage, Renewal, West Vincent Township, 729 Saint Matthews Road, Chester Springs,
PA 19425.

This proposed facility is located in West Vincent Township, Chester County.

Description of Action/Activity: Permit renewal of a WQM Part II Permit to allow the continued operation of a sewage
treatment plant with spray irrigation system.

PENNSYLVANIA BULLETIN, VOL. 47, NO. 49, DECEMBER 9, 2017



7500 NOTICES

WQM Permit. No. 4697407, Sewage, Transfer, William J. & Jennifer L. Keller, 34 S. Ryanford Road,
Schwenksville, PA 19473-1660.

This proposed facility is located in Limerick Township, Montgomery County.
Description of Action/Activity: Transfer of ownership.

WQM Permit No. 4617405, Sewage, Hatfield Township Municipal Authority, 3200 Advance Lane, Colmar, PA
18915.

This proposed facility is located in Hatfield Township, Montgomery County.

Description of Action/Activity: Replacement of 3,300 linear feet of existing sanitary sewer & associated manholes &
laterals.

WQM Permit No. 4612407, Sewage, Whitemarsh Township Authority, P.O. Box 447, 462 Germantown Pike,
Lafayette Hill, PA 19444-0447.

This proposed facility is located in Whitemarsh Township, Montgomery County.
Description of Action/Activity: Converting existing gas chlorination and de-chlorination feeds into liquid feeds.
Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915. Phone: 570-826-2511.

WQM Permit No. 4517403, Sewage, SIC Code 4952, PA American Water Co., 800 W Hershey Park Drive, Hershey,
PA 17033-2400.

This proposed facility is located in Coolbaugh Township, Monroe County.

Description of Proposed Action/Activity: A new Permit for proposed improvements to the Pocono Country Place WWTP
Headworks. The existing comminutor will be upgraded to a new automatic bar screen and compactor.

WQM Permit No. 4017404, Sewage, Aqua Pennsylvania Wastewater, Inc., 762 W. Lancaster Avenue, Bryn Mawr,
PA 19010.

This existing facility is located in White Haven Borough, Luzerne County.

Description of Proposed Action/Activity: Treatment plant upgrades including installation of a fine screen, modification
of the grit removal system piping, conversion from chlorine disinfection to Ultraviolet (UV) disinfection and modification
of the sludge dewatering equipment.

Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Phone: 717-705-4707.

WQM Permit No. 0503405 A-3, Sewerage, East Providence Township Municipal Authority Bedford County,
244 Municipal Lane, PO Box 83 Breezewood, PA 15533-0083.

This proposed facility is located in East Providence Township, Bedford County.
Description of Proposed Action/Activity:

This amendment approves the construction of sewage facilities consisting of the following equipment: One (1)
CleanFlow Spiral Screen Model FSI2 manufactured by WesTech. The screen replacement will enhance the facility’s solids
removal at the plant headworks by (a) improving operation and maintenance capabilities by including a heat tracer to
reduce the possibility of freezing issues, (b) including an improved screen to capture inorganics and floatable debris, and
(¢) including a spray washer system to retain beneficial organics from the influent screen to ultimately benefit the
treatment process. The removed debris will be collected and disposed of in a landfill.

The new headworks features a 1/4” openings to remove large debris from wastewater before it enters the influent pump
station. The removed debris will be conveyed and compacted/dewatered by the screw conveyor and will be discharged in a
dumpster. Wastewater released during the dewatering process will flow and blend with influent wastewater downstream
of the spiral screen. The proposed replacement headworks screen will be a direct replacement of the existing screen with
some minor support/channel modifications.

WQM Permit No. 0690409 A-2, Sewerage, Pilot Travel Center LLC, 5508 Lonas Drive, Knoxville, TN 37909-3221.
This proposed facility is located in Bethel Township, Berks County.

Description of Proposed Action/Activity: This permit amendment approves the modification of sewage facilities
consisting of: a lift station after the headworks and before the EQ tank which will include 2 alternating submersible
pumps, each with a design capacity of 45 gpm at 15° TDH, and a high level alarm; a 20,000 gallon (1-compartment) EQ
tank to replace a failed metal 20,000-gallon EQ tank; the new EQ tank will be concrete with steel reinforcing, constructed
on-site, with a visual and audible high-level alarm. An existing blower and back-up blower will prevent solids from
settling in the EQ tank; and two existing submersible pumps (75 gpm at 15" TDH) will pump the flow from the EQ tank
to the aeration tanks and provide recirculation to the EQ tank using a splitter box.

WQM Permit No. 0605412 A-1, Sewerage, Hamburg Borough Municipal Authority, 61 N 3rd Street, Hamburg,
PA 19626. This proposed facility is located in Hamburg Borough, Berks County.

Description of Proposed Action/Activity: This permit amendment approves the construction/modification/operation of
sewage facilities consisting of: installation of a mechanically cleaned bar screen at the oxidation ditch, washer/compactor
unit for cleaning the screen, concrete baffle wall in the oxidation ditch influent well, and fiberglass-reinforced plastic
building with exhaust fan enclosing the screen.

WQM Permit No 0687426 T-2, Sewerage, Erin & Carissa Nafziger, 1499 Elverson Road, Elverson, PA 19520-9359.
This proposed facility is located in Caernarvon Township, Berks County.

PENNSYLVANIA BULLETIN, VOL. 47, NO. 49, DECEMBER 9, 2017



NOTICES 7501

Description of Proposed Action/Activity: This permit/transfer approves the operation/transfer of sewage facilities
consisting of: An aerobic tank, dosing tank, 60 sq. foot open access sand filter, and tablet chlorination with chlorine
contact tank.

WQM Permit No 2816201, Industrial Waste, Nitterhouse Concrete Products Inc., PO Box 2013, Chambersburg,
PA 17201-0813.

This proposed facility is located in Guilford Township, Franklin County.

Description of Proposed Action/Activity: This permit/transfer approves the operation/transfer of sewage facilities
consisting of:

This permit approves the construction/operation of industrial wastewater facilities consisting of:
Construction of a new Industrial Waste Treatment Plant consisting of:

1. Three cast in place concrete settling basins, each of 50’ long, 10’ wide, and sloped bottom with height at deepest
point is approximately 9.5’, inter connected with weir.

2. Two cast in place drying pad, each is 70’ long, 10’ wide, and 10’ high.

3. One pH mix basin with pH Watchdog for pH adjustment by addition of Sodium Bisulfate or other chemical. The
basin will be 50’ long, 10’ wide and 9.5’ deep.

4. A wet-well with submersible pump. Wet-well will be 11’ long, 8’ wide, and 6’ deep. A 2.0 HP Hydromatic S3S/S3SD
from Pentair or equivalent will be used to deliver a flow of 125 GPM at 30’ maximum head.

A 2" Neptune brand or equal turbine flow meter.

WQM Permit No 2217401, Sewerage, Capital Region Water, 212 Locust Street, Suite 500, Harrisburg PA
17101-1510.

This proposed facility is located in Harrisburg City, Dauphin County.

Description of Proposed Action/Activity: This permit/transfer approves the operation/transfer of sewage facilities
consisting of:

e Pump Station with a capacity of 60 MGD.
e Two multi-rake screens, series of shaft-less screw conveyors and washer/compactor.
e HVAC, electrical controls and flow metering device.

WQM Permit No WQG01211703., Sewerage, Sweigart Single Residence Treatment Facility, 22 Buck Drive,
Carlisle, PA 17015.

This proposed facility is located in Lower Frankford Township, Cumberland County.
Description of Proposed Action/Activity:

This General Permit approves the construction and operation of Small Flow Treatment Facilities designed according to
the Small Flow Treatment Facilities Manual DEP ID 362-0300-002. All construction, operations, and procedures shall be
in accordance with the Water Quality Management (WQM) Permit Notice of Intent (NOI) dated 09/25/2017 and its
supporting documentation, and addendums dated 10/03/2017, which are hereby made part of this General Permit.

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 6117402, Sewage, William McClintock, 4528 State Route 417, Cooperstown, PA 16317.
This proposed facility is located in Cherrytree Township, Venango County.

Description of Proposed Action/Activity: Single Residence Sewage Treatment Plant.

WQM Permit No. 2517407, Sewage, William E Roberts Jr, 6300 Franklin Road, Fairview, PA 16415.
This proposed facility is located in Fairview Township, Erie County.

Description of Proposed Action/Activity: Single Residence Sewage Treatment Plant.

V. NPDES Waiver Stormwater Discharges from MS4 Actions

The following waiver applications have been approved for a 5-year period. The Department is issuing waivers for the
MS4s listed below in lieu of NPDES permit coverage.

North East Regional Office: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915. Phone:
570.826.2511.

NPDES Applicant Name & Receiving

Waiver No. Address Municipality, County Water(s)/ Use(s)

PAG132287 Williams Township Williams Township Delaware River, Fry’s
655 Cider Press Road Northampton Run/WWF, MF and
Easton, PA 18042 HQ-CWF, MF

The following waiver applications have been approved for a 5-year period. The Department is issuing waivers for the
MS4s listed below in lieu of NPDES permit coverage.

PENNSYLVANIA BULLETIN, VOL. 47, NO. 49, DECEMBER 9, 2017



7502

NOTICES

Southwest Regional Office: Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745. Phone:

412.442.4000.

NPDES
Waiver No.

PAG136192

PAG136390

PAG136199

PAG136363

PAG136185

Applicant Name &
Address

Liberty Borough

Allegheny County

2921 Liberty Way
Mckeesport, PA 15133-2717

Kiskiminetas Township
Armstrong County
1222A Old State Road
Apollo, PA 15613

Homestead Borough
Allegheny County

221 E 7th Avenue
Homestead, PA 15120-1511

Forward Township
Allegheny County

1000 Golden Circle
Elizabeth, PA 15037-3199

Dravosburg Borough
226 Maple Avenue
Dravosburg, PA 15034-0037

Municipality, County

Liberty Borough
Allegheny County

Kiskiminetas Township
Armstrong County

Homestead Borough
Allegheny County

Forward Township
Allegheny County

Dravosburg Borough
Allegheny County

Receiving
Water(s)/ Use(s)

Youghiogheny River/ WWF

Kiskiminetas River, Unnamed
Tributaries to Kiskiminetas
River/WWF

West Run/WWF
Monongahela River/WWF

Unnamed Tributary to
Monongahela River, Unnamed
Tributary to Beckets Run,
Gillespie Run, Sunfish Run,
Monongahela River, and
Unnamed Tributary to
Gillespie Run/WWF

Monongahela River/WWF

VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions

Southeast Region: Waterways & Wetlands Program Manager, 2 East Main Street, Norristown, PA 19401. Telephone

484-250-5160.

NPDES
Permit No.

PAD090005

PAD150038

PAD230012

PAD460007

Northeast Region:

NPDES
Permit No.

PAD450046

Applicant Name &
Address

Easton Roland LPG Partners,
LLC

21 Brownstone Road
Ottsville, PA 18942

Chris Knauer
400 Dutton Mill Road
Malvern, PA 19355-3341

City of Philadelphia
Division of Aviation
Philadelphia International
Airport

City of Philadelphia